Jurnal Presipitasi

Media Komunikasi dan Pengembangan Teknik Lingkungan Vol 21, No 1, 2024, 112-131
e-ISSN: 2550-0023 Article available at homepage presipitasi

Original Research Article
Characteristics of Wastewater Generated by the Snack Food

(Cookies) Industry

Ahmad Habibi"*, Sjaifuddin Sjaifuddin’, Juwarin Pancawati'
! Department of Environmental Studies, Universitas Sultan Ageng Tirtayasa, Serang, Banten

*Corresponding Author, email: ahmadhabibi.author@gmail.com

Abstract

The snack food industry is one of the major industries in Indonesia that has various types of products,
one of which is snacks (cookies), which are widely consumed as snacks. This study aims to determine the
characteristics of wastewater from the snack food industry (cookies). The research was conducted in three
[...]
ppm, stable foam formation occurs; and The combination of polyphosphate with surfactants can increase
nutrient content in water, leading to eutrophication processes that accelerate the growth of water weeds,
such as water hyacinths.

121



Habibi et al. 2024. Characteristics of Wastewater Generated by the Snack Food (Cookies) Industry.
J. Presipitasi, Vol 21 No 1: 112-131

100

90
8o

60

50

40

30

20 ]
10 [ &

Consentration (mg/L)

o 5 10 15 20 25 30 35 40
Month sampel

—0— Quality standard ~—@—Factory A Factory B —@—TFactory C

Figure 8. MBAS concentration fluctuation graph

Based on the MBAS (Methylene Blue Active Substances) concentration graph in Figure 8, it can
be observed that the MBAS concentration in several months exceeds the specified quality standards. The
presence of MBAS pollutants in the wastewater from the light food industry is attributed to industrial
activities such as the washing of raw materials and production equipment. The presence of MBAS
pollutants is indicated because they are used to bind anionic surfactants from wastewater (Triyani et al.,
2013). Therefore, the high MBAS content is consistent with an increase in washing activities that use
detergents containing surfactants to bind impurities on industrial equipment.

3.2.9. Coliform Total

Coliform bacteria are non-spore-forming organisms that can be either motile or non-motile. They
have a rod-shaped morphology and the ability to ferment lactose to produce acid and gas at a temperature
of 37°C during a 48-hour incubation period (Abdullah et al., 2019).

50000000
~ 45000000
5 40000000
E 35000000

30000000
25000000
20000000
15000000
10000000

Consentration

5000000

0 5 10 15 20 25 30 35 40
Month sampel

—0— Quality standard ~—@—Factory A FactoryB —@—Factory C

Figure 9. Total coliform concentration fluctuation graph

Based on the graph in Figure o, it is evident that there is contamination of coliform bacteria in
the wastewater sample. The wastewater test results indicate the presence of coliform bacteria in the
wastewater from the light food industry. However, field conditions involve the separation of wastewater
channels and different treatment processes for industrial wastewater and domestic wastewater. This

122



Habibi et al. 2024. Characteristics of Wastewater Generated by the Snack Food (Cookies) Industry.
J. Presipitasi, Vol 21 No 1: 112-131

suggests that there may be leakage, leading to the contamination of pathogenic bacteria from specimens
of living organisms (human waste, fecal/urine) mixed in the industrial wastewater treatment plant (IPAL)

containment.

3.3. Comparison of BOD Loading and COD Loading in Three Food Industries
The analysis is conducted through a comparison of the wastewater characteristics based on the
pollutant loads generated from the three light food industries (Cookies), as depicted in Figure 10 and

Figure 11.
2500
2000
=
& 1500
~
oh
=
o
@ 1000
o
=
500
o
o 5 10 15 20 25 30 35 40
Month sampel
—@—Factory A —@®—FactoryB —@—Factory C
Figure 10. Fluctuation graph of bod loading in the three light snack food factories
8000
7000
6000
iz
& 5000
=~
:P/f 4000
g
8 3000
=
2000
1000
(o]
o 5 10 15 20 25 30 35 40
Month sampel
—@— Factory A —@—FactoryB —@—Factory C
Figure 11. Fluctuation graph of cod loading in the three light snack food factories
123



Habibi et al. 2024. Characteristics of Wastewater Generated by the Snack Food (Cookies) Industry.
J. Presipitasi, Vol 21 No 1: 112-131

1800
1600
1400
1200
1000

8o0

600

V|
400

200 /.-(»-0—0

Load (kg/hari)

o 5 10 15 20 25 30 35 40
Month sampel

—@— Factory A Factory B —@—Factory C

Figure 12. Fluctuation graph of tss loading in the three light snack food factories

Based on Figures 10 and 11, the BOD Loading for Factory A ranges from 6.2 to 530.1 kg/day,
Factory B is 64.4 to 2335.3 kg/day, and Factory C is 62.5 to 999.9 kg/day. Meanwhile, the COD Loading
for Factory A is 19.9 to 982.4 kg/day, Factory B is 212.4 to 6787.5 kg/day, and Factory C is 327.6 to 2583.3
kg/day. Reviewing the organic loads of BOD and COD for the three factories reveals significant
differences influenced by the wastewater capacity or flow rate generated by each factory, which varies
significantly. The wastewater flow for Factory A ranges from 7.5 to 65 m3/day, Factory B ranges from 171.3
to 286.3 m3/day, and Factory C ranges from 52.9 to 139.7 m3/day. Factory B has the highest pollutant
loads compared to Factories A and C. Besides differences in wastewater flow, variations in organic loads
can also be attributed to differences in the types of cookies produced in each factory and variations in the
practices of the wastewater treatment plant (IPAL) operators. Differences in pollutant loads can affect
the performance and types of treatment units used, where the wastewater treatment plant can function
optimally if each processing unit meets standard design criteria such as Organic Loading Rate (OLR),
detention time, and Hydraulic Loading Rate (HLR) (Aprilliani et al., 2023). If the incoming organic load
exceeds the processing capacity of the treatment unit in the wastewater treatment plant, there will be
untreated organic loads remaining, causing suboptimal processing and decreasing separation efficiency
(Kothari et al., 2014).

In addition to the OLR, knowing the solid loading rate, derived from the TSS load parameter,
can be used to consider the design of the sedimentation zone in the sedimentation tank, the needs for
units like thickeners, Dissolved Air Flotation (DAF), Drying Beds, Filter Press, Anaerobic Sludge
Digestion, and others (Qasim and Zhu, 2017). The larger the TSS (Total Suspended Solids) load contained
in wastewater, the higher the by-product in the form of sludge generated, thus requiring consideration
of the appropriate sludge treatment technology. Based on Figure 12, it can be observed that Plant B (77.9
-1616.0 kg/day) has a high TSS loading compared to Plant A (13.1 - 211.5 kg/day) and Plant C (1.1 - 830.6
kg/day), consequently requiring a larger processing unit capacity and land area.

The ammonia and total nitrogen pollutant loads can be used to consider technologies to reduce
nitrogen content in water. Based on the calculations in Figure 13 and Figure 14, it is known that the
ammonia and total nitrogen loading, from the largest to the smallest, are plant B (ammonia 0.01 - 13.1
kg/day, TN o0.45 - 25.4 kg/day), plant C (ammonia o0.00 - 5.2 kg/day, TN 0.43 - 8.9 kg/day), and plant A
(ammonia o.01 - 3.7 kg/day, TN o.21 - 2.0 kg/day). Differences in the pollutant loading characteristics of
wastewater from the three snack food manufacturing plants can be caused by various factors, but
generally, the main source of liquid waste in the snack food industry comes from the production process,

124



Habibi et al. 2024. Characteristics of Wastewater Generated by the Snack Food (Cookies) Industry.
J. Presipitasi, Vol 21 No 1: 112-131

raw material washing, equipment cleaning, and raw materials (GISEN, 2018). Additionally, differences in
production capacity for each plant create variations in the duration and quantity of water needed for
production and cleaning, ultimately resulting in different wastewater flow rates and pollutant loads for
each characteristic pollutant for each plant. Apart from differences in wastewater flow rates, variations in
organic loads can also be attributed to differences in the types of cookies produced at each plant and
variations in the production operator's practices in operating equipment and optimizing raw material
usage.

3.4. Technology for the Treatment of Wastewater from the Light Snack Food Industry
Industries, in general, will generate wastewater, and if not handled properly and appropriately, it can
lead to environmental pollution in the surrounding area. Wastewater from the food industry, in
particular, exhibits high levels of organic content, fats, and surfactants (Malik et al., 2016). Therefore,
there are several stages in the treatment of wastewater in the light snack food industry that are commonly
used, as follows.
- Grease Trap
A grease trap functions as a separator of oil and grease from liquid waste. The grease trap operates
based on the principle of the difference in density between oil and water. The oil from the liquid
waste is captured, and the water is then directed through baffles into the next compartment.
- Equalization Tank
The equalization tank functions as a reservoir for wastewater before it enters the treatment unit,
ensuring that the wastewater has homogeneous characteristics and a stable flow (pretreatment). In
addition, the purposes of the equalization tank are as follows:
a. Regulating the flow rate of wastewater to be treated in the wastewater treatment plant (dividing
and leveling the influent volume for chemical processes).
b. Stabilizing organic load fluctuations to avoid shock loading on the biological treatment system
and minimizing the need for additional chemicals.
c. Leveling the pH to minimize the need for chemicals in the neutralization process.
The equalization tank unit should be equipped with a mixer, or it can be engineered in terms of
construction by positioning the inlet and outlet channels in such a way as to induce turbulence
mixing effects (Arifudin et al., 2019)
- Dissolved Air Flotation (DAF)
Dissolved Air Flotation (DAF) can be used in wastewater treatment processes in the snack food
industry as it is a process that separates suspended solids, oil and grease from the liquid phase. DAF
is a separation technique that uses a flotation process to remove emulsified particles. Water and air
are combined in an air saturator at high pressure (300-800 kPa) to create microbubbles (Fanaie and
Khiadani, 2020). Bubble agglomerates are formed when suspended particles strike and adhere to the
microbubbles. The agglomerates are pulled to the surface by the buoyancy of the microbubbles,
where they gradually solidify into a sludge blanket that is mechanically removed from the surface
(Edzwald, 2010). The floating suspended particles coalesce to form flocs.
The efficiency of flotation depends on the amount of air bubbles sufficient to float suspended
particles. If the amount of air is insufficient, flotation will only occur partially. Meanwhile, when
there is an excess of air, it will not have a significant effect. The effluent quality from the flotation
unit can be related to the air-to-solids ratio or A/S ratio. This ratio is a comparison of the mass of
dissolved air released to the atmosphere to the mass of suspended solids in the influent. Here are
several reasons why the selection of DAF is appropriate in wastewater treatment:
a. It can separate oil and TSS simultaneously.
b. It can perform the Coagulation - Flocculation process and separation in a single DAF unit.
¢. Itrequires a smaller footprint compared to a Clarifier/Sedimentation Unit.
d. Suitable for wastewater with oily and light sludge characteristics.

125



Habibi et al. 2024. Characteristics of Wastewater Generated by the Snack Food (Cookies) Industry.
J. Presipitasi, Vol 21 No 1: 112-131

e. Interms of ease, it is easy to operate and maintain, quick in installation processes, and easy to
relocate (only for Package Models).
- Anaerobic System

Anaerobic processes produce biogas, a mixture of gases consisting primarily of carbon dioxide and

methane, by converting various organic materials using microbes that exist naturally in oxygen-

deficient environments. Anaerobic digesters are specialized facilities that house cultures of
microorganisms that are constantly fed digestible (organic) material (Botheju and Bakke, 20m).

Complex organic compounds are broken down with the help of different groups of microorganisms

(bacteria and archaea) in the absence of oxygen. The rate of degradation depends mainly on the

activity level of different bacteria (Krishna and Kalamdhad, 2014).

The Biochemical Oxygen Demand (BOD) and Chemical Oxygen Demand (COD) tests are two

common tests used in wastewater treatment that are based on the oxidation of organic matter. In

both tests, organic matter is oxidized and the parameter value is represented by the volume of
oxygen consumed. This has to do with how much oxygen is biochemically required for aerobic
organisms to oxidize organic matter, as measured by the BOD test. Biodegradability and BOD are
therefore strongly correlated. Instead of using the traditional aerobic BOD test, it is preferable to use

a standardized anaerobic biodegradability test when using anaerobic therapy (Van Lier et al., 2008).

This is divided into two further subcategories (Maddela et al., 2021).

(a) Treatment for anaerobic suspended growth: An aerobic digester is a special type of airtight
reactor where suspended activity takes place. Sludge is added constantly or sporadically. The
following methods are commonly used in this treatment:

1. Anaerobic digestion : Anaerobic digestion is used primarily for industrial wastewater and comes
in two types: standard rate digesters and high rate digesters. Standard rate digesters require
external heat, resulting in longer retention times, while high rate digesters provide agitation
and heat, resulting in a two-stage system (Ebrahimi and Najafpour, 2016) .

2. Anaerobic contact digester: an anaerobic contact process used primarily to treat high BOD
industrial wastes. The process uses a series of sequential reactors. The wastewater and
regenerated sludge are fed into these reactors where they are anaerobically digested. A clarifier
is then used to separate the two layers and the resulting supernatant is discharged while the
sludge settles and is prepared for reuse.

3. Upflow anerobic sludge blankets (UASB): Digesters are used to treat various wastes such as
food processing, sugar beet, brewery and winery waste by forming a granular sludge that can
be further processed by anaerobic microorganisms. These digesters are three-phase separators
that separate solids, liquids and gases under high turbulence conditions. The sludge blanket
separates solid particles from the mixture, allowing liquid and gas to exit the UASB reactor. The
treated waste is discharged to waterways and the gas is captured and reused as biofuel (Tilley
et al., 2014).

(b) Anaerobic attached growth process: Microbes that handle wastes are connected to the medium
in a reactor as part of an attached growth system. Anaerobic attached growth treatment mainly
involves:

1. Anaerobic filter process: Anaerobic filter process in a special tank involves anaerobic microbes
attaching to filter media, allowing wastewater to flow upwards, thereby degrading organic
matter.

2. Expanded bed process: A reactor uses a tank filled with a bed of sand, coal, or aggregates to
form a biofilm. Wastewater is pumped into the bed, degraded by anaerobic microbes, and
recycled to maintain flow rate.

- Aerobic System

Aerobic wastewater treatment promotes the proliferation of aerobic microorganisms that occur

naturally. These microorganisms power wastewater treatment facilities. High-energy forms of

126



Habibi et al. 2024. Characteristics of Wastewater Generated by the Snack Food (Cookies) Industry.
J. Presipitasi, Vol 21 No 1: 112-131

carbon are found in organic molecules. These engines run on fuel that is produced when organic
components oxidize to produce carbon dioxide, a low-energy form. One of the main responsibilities
of wastewater engineers is to comprehend the proper combination of aerobic bacteria, soluble
organic molecules, and dissolved oxygen for the high-rate oxidation of organic carbon (Buchanan
and Seabloom, 2004). here are the types of aerobic treatment:
a. Suspended Growth
Suspended growth is an aerobic treatment process that utilizes microorganisms suspended in
the wastewater to be treated. Examples include Activated Sludge, a treatment method involving
the cultivation of bacteria in an aeration tank. In addition to Activated Sludge, there are Aerated
Lagoons, which are aeration ponds equipped with a reactor for suspended growth without
sludge recirculation.